P-242-SSL-EIA-DISTILLERY-22022

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

FOR

ESTABLISHMENT OF 10,000 TCD SUGAR FACTORY
(SCRAPPING OF EXISTING 800 TCD)ALONG WITH
60 MW CO-GENERATION PLANT (50 MW FROM
CO-GENERATION PLANT & 10 MW FROM
DISTILLERY PLANT) AND 200 KLPD MOLASSES
BASED DISTILLERY.

BY

SHIVNERI SUGARS LTD.

Ganesh tekadi, Jaipur, Tal.: Koregaon,
Dist.: Satara, Maharashtra.

PREPARED BY

EQUINOX

Equinox Environments (India) Pvt. Ltd.

EQUINOX ENVIRONMENTS (1) PVT. LTD.

Environmental; Civil & Chemical Engineers, Consultants and Analysts, Kolhapur (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

An ISO 9001 : 2015 & QCI - NABET Accredited Organization

R4
ke
z
[...]
Ganesh Tekadi, Jaipur, Tal: Koregaon, Dist.: Satara, Maharashtra State

1) THE PROJECT

Shivneri Sugars Ltd. (SSL) is located at Ganesh Tekadi, Jaipur, Tal.: Koregaon,

Dist.: Satara, Maharashtra State. It is towards South-East of Satara, at a distance of about
25 Km from city. Existing cane crushing capacity of the sugar factory is about 800 TCD.
First crushing season for sugar factory was done in year 2011 as Jijamata Ethanol and
Agro Processing Ind. Ltd. (JEAPIL). In the year 2017, JEAPIL was taken over by
Shivneri Sugar Limited (SSL). Now the management of SSL is plan to go for establishment
of 10,000 TCD Sugar Factory (scrapping of 800 TCD unit), 60 MW Co-Gen Plant (50 MW
from Co-gen Plant & 10 MW from Distillery) and 200 KLPD Molasses based Distillery.

As per the provision of “EIA Notification No. S. O. 1533 (E)” dated 14.09.2006 as amended
vide Notification dated 13 June 2019, the proposed project comes under Category — A, listed
at item 5(j), 5(g) and 1(d). Accordingly, Form -1 application is submitted to EAC, MoEFCC
and Std. ToRs granted on 12.10.2018. Proposed establishment of distillery would be
formulated in such a fashion and manner so that the utmost care of Safety Norms and
Environment Protection shall be taken. Details of capital investment are given in following
table.
Table 1 - Project Investment Details

No. | Industrial unit | Capital Investment
1 Sugar Factory Rs. 220 Cr
2 | Co-gen Plant Rs. 200 Cr
3 Distillery Rs. 200 Cr
Total Rs. 620 Cr

2) THE PLACE

Proposed project by SSL should be set up at Survey. No. 164, 166, 173, 174, 175, 176, 177, 178,
180, 181, Jaipur, taluka Koregaon, district Satara, Maharashtra. Total land acquired by the SSL
is 20.64 Ha. Out of this total built up area of proposed project will be 1.059 Ha. Refer
Appendix - A of Draft EIA report for plot layout plan. A No Objection Certificate (NOC) for
proposed establishment project has been obtained from the Grampanchayat Jaipur. Same
is presented at certificates and other documents of EIA report.

Table 2 - Total Area Break up

No. Description Area (Sg. M.)
1 Total Plot Area 206464.00
2 Total Built up area (Sugar, Co-gen, Distillery & Other) 10,591.00
3 Total Open Area 28389.00
4 Proposed Green Belt Area (33% of Total plot area) 68797.60

3) THE PROMOTERS

The SSL promoters are well experienced in the field of Sugar, Co-gen and Distillery & have made a
thorough study of entire project planning as well as implementation schedule. The names and
designations of the promoters are as under-



Table 3 - Promoters of SSL

No. Name Designation
1. | Mr. Shrimant B Patil | Chairman & Managing Director
2. | Mr. Shrinivas Patil Director
3. | Mr. Yogesh Patil Director
4. | Mr. Sushant Patil Director

4) THE PRODUCTS

The details of products to be manufactured under proposed units are represented in following

table.
Table 4 - Products of the Sugar Factory, Co- Gen Plant & Distillery

Industrial unit Product & By-product | Quantity (MT/ M)
Sugar (12%)* 36,000
By-product
S(l{g%rogfggy Molasses (4%)* 12,000
’ Bagasse (30%)* 90,000
Press Mud (4%)* 12,000
Co-Gen (60 MW) | Electricity (MW) 60
RS/ ENA / Ethanol 6,000
Distillery By-product
(200 KLPD) CO; Gas (MT/M) 4980
Fusel Oil 12

*- Percent of Cane Crushed
5) THE PURPOSE
Sugar Industry is the second largest agro industry in the country.

Maximum utilization of sugarcane in command area through sugar factory expansion.
Bagasse based co-gen plant fulfills captive power need. Surplus exported in grid.

generation and in creating social infrastructure in command area.
Alcohol industry is the second largest source of revenue of the state.

Sugar industry is instrumental in resource mobilization, employment generation, income

e Distillery business is gaining more importance with regards to production, usage, easy

availability of raw material.

o Cogeneration for the sugar industry has been a very attractive option in view of the potential for
increasing the financial health of the sugar mill on one hand and reducing the ecological damage

by promoting the use of renewable fuels like bagasse for power generation, on the other hand.

Considering the above facts as well as cane availability, management of SSL has decided to go for

expansion of sugar factory, establishment of Co-gen & distillery.



6) MANUFACTURING PROCESS
Figure 1 Integrated Manufacturing Process Operations

Sugar Factory

Weighment & Cane
| Preparation )

! Cogeneration Plant

) 'Bagassel : i
gaser s Boiler 4)| Turbines
J Steam rower
J I i
————————————————————————————— To Factory

Press Mud Ash ———> Brick Manufacturer/ Manure

N
Cane Milling/ Crushing

A 4

I
]
I
]
]
]
]
]
]
]
]
]
]
]
]
I
]
Juice Extraction & ;
{ Clarification g .
Y | | Distillery Unit ! Compost as
]
]
]
]
]
]
]
I
]
]
]
I
]
]
]
]
]

| Bio-Composting : >

: e Manure
Juice Sulphitation Digested Spent Wash 1
| ) N ] Biogas to
Bio-Methanation | Boiler

)

Syrup Boiling
N
_ p—— \ _ e Alcohol
L entrifuging Fermentation istillation =1 ¢t ra0e

L}

|

I

1

|

L}

[}

Spentwash Tank :
L}

[}

[}

|

Alcohol :
I

[}
1
1
]
1
[}
1
]
[}
[}
1
Molasses Raw Spent WashT
1
1
1
[}
1

|

Storage of Sugar

7) ENVIRONMENTAL ASPECTS

Environmental degradation is the greatest concern world over and as a citizen of India, it is the
responsibility of one and all to strive and bring about a balance between Environment, Industrial
Growth and Development of Economy thereby. Keeping in view the above fact, SSL has proposed to
implement an effective ‘Environmental Management Plan’ & various aspects of the same are as
follows,

A. Water Use, Effluent Generation and its Treatment

The details of water usage and effluent generation per day would be as follows

a. Water Use

Total water requirement for proposed distillery shall be to the tune of 2428 M3/Day. Out of
this 727 CMD will be Fresh water taken from Krishna River, 1691 CMD will be CPU treated
effluent. Total 70% recycle water will be used in distillery.

Total water requirement for proposed Sugar Factory & Co-gen plant to the tune of 5225
CMD. Out of this 25 CMD will be fresh water taken from Krishna river, 4850 CMD will be
recycled water from sugarcane condensate and 350 CMD will be treated effluent from ETP &
STP. More details about water budget are presented in EIA report at Chapter 2



Table 5- Water Consumption & Effluent Generation in 200 KLPD Distillery

Effluent

I . 3
No. Description Water Consumption (M?°/D) Generation (M¥D) Treatment
Crushing Non-Crushing
1 | Domestic #10 #10 8 Proposed STP
2 | Industrial
Process #1587 *1587 Raw Sp. wash - | Raw Sp.wash —
(Fermentation 1600 Concentrate in MEE &
dilution) Conc. Sp. wash - | Conc. Spentwash will be
320 burnt in proposed
Incineration Boiler
MEE condensate - Other effluent viz .MEE
1280 condensate, spent lees,
Spent lees - 274 | cooling/d, boiler b/d, lab
Cooling Tower 600 600 (*104+7494) 90 & wash shall be
(*104+*150+346) forwarded to Distillery
Boiler b/d #180 #180 36 CPU. Treated effluent
DM Plant #36 #36 36 shall be fully recycle in
Lab & Wash #10 #10 10 process to achieve ZLD.
Ash Quenching 5 5 0
Industrial Use 2418 2418 Spent wash - 320
(*1691+*150+*577) (*1691+%727) Other Effluent -
76% Recycle 70% Recycle 1726
Grand Total 2428 2428
(*1691+*150+*587) (*1691+%737)
Norm: 10 KL/KL 2.8 3.6
of Alcohol
Note: # - Fresh water taken from Krishna River, & - Distillery CPU treated water, * - Cane Condensate water.

Table 6 - Water Consumption & Effluent Generation in Sugar Factory & Co-gen Plant

No. Description Water (C'\z?/%)mptlon Effluergvlcg/eg)e ration Treatment
1 | Domestic #25 20 Proposed STP
2 | Industrial

a. Process *2770 332
b. Cooling *1480 148
c. Boiler *480 96 Treated in
d. Lab & Wash *06 20 proposed well
e. DM Plant *20 96 designed ETP
f. Ash Quenching *4 0
Industrial Use | *4850 (100% Recycle) 692
3 | Green Belt $350 332
Grand Total | 5225(*4850+25+°350) 148
Fresh Water: (100 Lit/ MT of 0 Lit/ MT of Cane
Cane Crushed)
Affluent Generation: 200 .
Lit./MT of Cane Crushed i 69 Lit/MT
Note: # - Fresh water taken from Krishna River, * - Cane Condensate water, $ - Treated water from ETP & STP




b. Effluent Treatment

i) Domestic Effluent-

Total domestic effluent generated from SSL project complex will be 28 M3D (Domestic
effluent from Sugar factory and Co-gen plant - 20 M3/D and from Distillery - of 8 M%/D)
same shall be treated in proposed Sewage Treatment Plant (STP).

il) Industrial Effluent-

Total industrial effluent generated from proposed sugar factory & co-gen plant shall be 692
M3/D. & same shall be treated in proposed Effluent Treatment Plant (ETP). Treated water
from ETP shall be used for green belt development in own factory premisses. Effluent
generated from 200 KLPD distillery would be in the form of raw sp. wash to the tune of 1600
M3/D. Raw Sp. wash will be concentrated in MEE. Concentrated sp. wash to the tune of 320
M3/D will be incinerated in incineration boiler. Details of wastewater generation under
proposed operations are presented in Table 2.17 & 2.18. Other effluents viz. spent lees @ 274
M?3/D, MEE condensate @ 1280 M®/D and other effluents @ 172 M3/D will be treated in
proposed CPU under distillery unit. Refer figure 2.7 for the same. Treated water from CPU to
the tune of 384 will be reused in process and boiler makeup, thereby achieving Zero Liquid
Discharge (ZLD).

Figure 2 - Flow Chart of Sugar ETP

692 M3/ Day
Pri. .
—> | — Byl Ty —O— —> Clarifier CollectionTank g9
(15X12X3M) (66X 3.5M) (7X5X3.5M)
Pump : Pump
Screen Chamber Cum Flash Mixer _
0 & G Tank (3X3X2.5M) i Sludge
(3X2.5X2M) v
To SDB
Sec. Clarifier MBBR Aeration Tank Anaerobic
~ Int. Tank
B meyan (7.50 (16X12X4M) Reactor l€<—
(7X5.5X2.6M) X2.3M) (138 x6M)
Pump <"”A
RAS i
ey ——— >
xcess Sludge
Treated Water Tank _e_h T U AN —
15X 12X3M 8 i H
Pump LY N
SDB-1 SDB-II
(4x4Xx1.2M) (8X4X 1.2M)
No Parameters Unit Inlet Outlet
1. | pH 5-6 7-8 PSF | Pressure Sand Filter
2. | cop mg/lit | 2000-2500 <250 ACF | Activated Carbon filter
3. |BoD mg/lit 1000- 1500 <100 RAS | Return Activated Sludge
4. TDS mg/lit 1800- 2100 <2100 SDB | Sludge Drving Bed
5. SS mg/lit 250-300 <100 udge Drying Beds




Condensate &
Other Effluents.
1726 CMD

Figure 3 - Flow Chart of CPU in Distillery

Tube Settler

Return Activated Sludge

= - -

]
Reaction 4X4X3M) :
l Equalization Tank UASBR |
1
) — el:l_) 180 X 6M PTS MBBR Reactor = :
s 18X16X3M Pump HE, 25X 18x4.5M .
ﬂ : Buffer ', :
\4 Tank v 1
Sludge To (3 X3 X 3 M) Sludge to .
SDB sDB :
]
3 1
o, 1
& Treated Pump SST :
2 Effluent Tank [€— </ TS @D(——D(—— 8@X3M |
15X15X4 M Flash }
Flocculator !
i PSt Intermediate Tank Tube Settler Mixer :
20CuM/ 20CuM/
+ e r (8 X8 X 3 M) (4X4X3M) . :
Pump Sludge
RO Sludge to Disposal &«—| P S l_Ud_gi ___________________
O Plant Sludge Dewatering
l Unit / SDB
Filtrate to
l Equalization Tank No Para. Inlet Outlet
Permeate for Reuse 1 | pH 5-6 7-8
Note: 2 CoD 3500-4000 <100
PSF: Pressure Sand Filter
ACF : Activated carbon Filter 3 BOD 2000-2500 <50
SST: Secondary Settling Tank 4 TDS 2000-3000 <100
SDB: Sludge Drying Beds
Figure 4 Flow Chart of Proposed STP
Inlet
28 M3/Day
N Sedimentation & )
Bar Screen 0&G Equalization Pump ° Slzear:'aii;:n Anaerobic Contact
——>| Chamber >  Chamber > Tank —e—) Cfr:amber Media Chamber
3 M3 3 M3 23 M3 9.142 M3
(3 M) M) (23W) Gre (9142 M)
A
1
1
1 Recirculation
: Line
1
Treated Water Tank Disinfection Sedimentation . Moving Bed
To Reuse ¢<— (14 M) Chamber  [€ Chamber < Chamber
(0.240 M3) (4.336 V) (8.750 M3)
No. | Parameter | Unit Inlet Outlet
1 |pH - 6.0-85 6.0-85
2 | COD mg/lit 400-500 <50
3 |BOD mg/lit 250-300 <20
4 |TSS mg/lit 150-250 <30
5 |0&G mg/lit 20-30 <10




B. Air Emissions

Emissions will be generated from 200 TPH bagasse fired boiler as well as 75 TPH
incineration boiler (fuel-coal / Bagasse + conc. spent wash). ESP will be installed for same as
APC equipment. Details of air pollution aspect and the control measures are given in
following Table.

Table 7 - Details of Boiler and Stack in SSL

No. Description Boilers D.G. Set
1 |Capacity 200 TPH 75 TPH 1000 KVA (2 Nos.)
2 |Fuel type Bagasse | Conc. Sp.Wash +Coal/Bagasse HSD
3 |Fuel Quantity (MT/D) 2400 432 + 185/463 145 Lit/Hr. Each
4 | Stack Height, M (AGL) 90 M 82 M 7 M (ARL)
5 |Material of construction RCC RCC MS
6 |Shape (round/rectangular) Round Round Round
7 | Diameter/ size, in meters 6M 3.2M 150 mm
8 |APC Equipment ESP ESP -
C. Noise Pollution Aspect

. Sources of Noise

In proposed unit, very high noise generating sources would not exist. D.G. Set should be
one of the sources of noise pollution. But the operation of D.G. Set would be only in the
case of power failure. Expected noise levels in the section would be about 72 dB (A).
Adequate noise abatement measures like silencer should be implemented in this section.
Moreover, enclosures to the machinery should be provided wherever possible.

. Fermentation section & distillation section should be the other minor noise generating

sources. The expected noise levels in these sections should be in the range of 70 to 80 dB
(A).

iii. Pumps, compressors, boiler house, turbine, movement of trucks for material transportation

etc.

. Adequate green would be developed in phase wise manner in and around the industry. So

that it would further attenuate the noise levels.

. Control Measures

Isolation, separation and insulation techniques to be followed, PPE in the form of earmuffs,
earplugs etc. should be provided to workers. The D.G. Set shall be enclosed in a separate
canopy to reduce the noise levels.

D. Hazardous Wastes

Hazardous wastes will be generated from Sugar Factory & co-gen Plant. No any hazardous
waste would be generated from Distillery project.

Table 8 - Hazardous Waste Details

No. Description Quantity Mode of Disposal
1 |Cat. No. 5.1 Spent Oil | 0.5 MT/M |Burnt in incineration boiler




E. Solid Wastes
Table 9 Solid Waste Generation, Storage and Disposal Details

No. Unit Type Quantity (MT/M) Disposal
1 Sugar Factory |ETP sludge 20.7 Burnt in Incineration boiler
& Co-gen Plant |Boiler Ash (Bagasse) 1800 Used as manure
Boiler Ash Brick making
2 | Distillery (Sp. Wash + Coal) i
CPU Sludge 49.8 Burnt in Incineration boiler
Yeast Sludge 1260

F. Odour Pollution

There are number of odour sources such as molasses handling and storage, fermentation and
distillation, secondary effluent treatment, and storage of effluents, stale cane, bad mill
sanitation, bacterial growth in interconnecting pipes & unattended drains. Measures adopted
under existing unit for controlling same are proper housekeeping, sludge management in
biological ETP units, steaming of major pipe lines, regular use of bleaching powder in the
drains, efficient handling, prompt & proper disposal of press mud. Under proposed project of
distillery, spentwash shall be carried through closed pipeline for spentwash storage and
handling activity shall be entirely eliminated.

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal,
solid & hazardous wastes handling and disposal as well as in respect of emission handling
and disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same
practice shall be continued after implementation of proposed project.

H. Environmental Management Cell

The SSL have planned an Environmental Management Cell (EMC) functioning under its
proposed activity. Members of the EMC are well qualified and experienced in their
concerned fields. The proposed EMC members are as under-

Table 10- Environmental Management Cell

No. Designation Number of Working
Person (s)
1 |Chairman & Managing Director 1
2 |Environmental Officer 1
3 |ETP Incharge 1
4 | Safety Officer 1
5 |Chief Chemist 1
6 |Environment Consultant 1

Members of the environmental cell should be well qualified and experienced in the concerned
fields.

The capital as well as O & M cost towards environmental aspects under the proposed
activities would be as follows —
[...]
management | Identifies and characterizes every waste | Waste  Generation,
associated with proposed activities and | Treatment and | Twiceina
which identifies the procedures for | Disposal shall be year
collection, handling & disposal of each | maintained
waste arising
11| Emergency Fire protection & safety measures to take | On site Emergency By SSL
Preparedness | care of fire & explosion hazards, to be | Plan, Evacuation| Twice a
such as fire | assessed & steps taken for their|Plan, fire fighting year
fighting prevention. mock drills
12| Health Employees and migrant Labour health | All relevant health Twi By SSL
Check up check ups check-up parameters wice a
. Year
as per factories act
13| Green Belt Within Industry premises as well as | Survival rate of In By SSL
nearby villages planted sapling consultation
with DFO
14| CER As per activities mentioned -- Six By SSL
Monthly

17




Rrastdr greaf fafes @ng.fr.)

. qI. I0TRT S&Hhdl, TIgy, dl. dend, 5. AT, FASRRS JIoT
e
TR AT DHHTGATA SMBU FaAaT 20000 <ol Ufdfsar (FWIUST <00 =ar Tfdfsar
Ifere) ada <o &.dc gaam dra fofid umea (Ediar Tl gmeagar wo 3. o<
dror fAfd&r nfoT grataet Tmear Ager 0 H. e dror fafddy) smdT 00 .. UL 3.
AT JNenfya JTITUST TheTTdr HereTeT STSAES ReEMTST

FFHAT FooeaIdec JIUTS IS IJEaTrar ATJ12T.
?) TheanIwdAr arsarrd

fRroerdy gretaf fofores (f21.21.1e1.), 9. dr. omer Sodl, w@gw, ar. cRend, for.
AR, ABE™E JT SHIOTA J*eT. & THed JA-ATARIS X % on. . gaamox
Moot fEQTen IS, JMW|I DIRWIGATA JFEATAT Sa1 SNBT &aTal AR <00 ol Ufdfeal
AE. @I JINMFI DIIWGATAT TeIA BTTd Golld el 082 HET ST Foraiter
anfoT giah drifaier ¥zadiar 1. (S.x.9m.4.01.3.14.), a1 Siater =0Ta gimen
BIAT. 0% TN Rraerar grotal s of of.x.gm.g.UT.¥.fe1. BT drasmret
qareTd e, f27.2].107. T GITRENTUaiol 20000 2o Ufdfgal oN®@T  &aTdr JraTeien
MW DI (XBIUST <00 2o Ufdfear Jlole) axma 0 .U geraer drar foffdr
goed (Asdrar forfetar Taheardigel 4o 1. dc JMOT IMIdell Tdedl dAgal 0 . de Ora
foTfeTdr) gnfor 00 o.Te. Ur. &Y. Arelfafal gnenad AT eMTe gaanad 3e.

I Umed B [F. %.02.300% TIAT FodARdoc UGS Iidoc (EIA)
SIEthahglal of. . . 33 (}) O B3 Il 0R T GASHhahRlal aAdrer
AIJETGRNR HSIR T HeJ AdT. TRANOd Thed JEOrdTel If@rdas forerar o
TATAIOMT  IFQOT hIodreaAl Ad IS WIIIA Tdell oidcl. @Telcl
AaacaTaAed gjaaolaia augirer feerer anad.

dodT Th. ¢ 9jda0Ich

No. frstrer Hisuel giaaum (PRISHAE)
| MR AT F.3R0
R | *®ds goed F. 00
X | gmRTget uded F. 200
Total F. 30
3) Uhedrdr Girem

21.2].fT. g olagm, ar. oRend, for. IMMaEr. As@ng T SS. &, 5y, 5E 03, 2%,
ok, QuE, ue, s, 0, ¢} HALI 0.%¥ BIFST VOIS Ol JUTEd dHel Ia.
TANOd Uohears ©igrahidl &/F ¢.o4 &. TOd IIel. Udidd fradrdrehaor TohedrairaT
SMARAT FIOTX ol BIAGA THOTIT SNATARIA IR AeAchsSel TTH Foel IS o &
.gMI.T fRacHAL Szl gng. Seriedfdrer Afadr damhl 3 AL Ia.

dorar . Tofyer fygmetear emrenr aurirer

F. . qazirer wigrental T@OT &5 Tef.
? THoT 8 R05%5% . 00
3 iteacilEl 20422 . 00
3 el & €3] .00
¥ Ba azT £C\9R W , §0

18



3UIGFA daaRael I Tefel Id hl U CIdlel Ol JMARIDAUST ST
e, Thedredl Sieredl JTaRADd CIldidad ®dx FIerRd sixd Tzl frarat gmoT Il
JATMIW@AT TTAMA IO GRS Sdrel. gidefa aard g Aela dAleTel S aanx
Hel Sael. TXANUd Tmedren Aolel JRATHEST FUeSaar (URR™E) - & 3 Ssen
e

) Uohed Jadodl giwem

21.2].77. 21 godchion *[WMWI HRWEN - G Tdhed dd JMATSA Tded
ST TioTem IIGgHA JMe. Tdddiel UIIAId Udmedrd fordiolel  dara
FASTHSTOON ATSToten AWl JFATRT el JMa. Tdmed Tddacia old JMoT gal
ETATATHATOT -

qaeT . 3 TOADA o O &l

. . TodoTe Sl gl
2. gy, dea I, TS | }iRenad RIS IMOT CIARATANT IS
3 Y. dfetaratr ardrer CIARETTSH
3. Y. Jrorer urdrar oIaREATaT
¥ . }y2ra ardtar TIARENTDH

¥ )3T STas dAlfedr

TRy gretal fordfies Ifzen uaanid Uchedraigsl day BIOMAT 3cdigol O <A TfXSATOT
TSI ATOT JS .

aaar th. ¥ 3cdidol O 3UScAT@alrer daairer

Ihed 3G O grarar
BUSUZSTA o (3r.car/a.)
T M (%) * 3%,000
T TS U@
FAretfarar (¥%)* ¢3,000
ot (3R%)* 20,000
UTHS (¥%)* 23,000
REAS Tdhed | drol %0
FMRTTT Gl /| IR0 /5.TaA.T. %,000
3UuSAFo
TIoTel SR R
PSS SMTHINES %<0

*—..531 I Ul STFHATII

Y) Tdheur 3fase

o JIMWI 3T B QAT IaATd AIST IeeT IS

* IMWI IRV [IRXAIHIONF JATHNA  (hails) LEdrel Saram  Jiferada
3UAST IS .

o woral FNeNyd IEATS TUdhedlgld HCSId Trax ar JMaRIAGdT Joi Biacdl dard
gIferey fors a1ed forata ohem orad.

o WF IEGT & IAd TS AloTony foAfdhdl, SHcdoar faafddr anfor zanferea

o T IS BT IATATAT Scoalal AT AATd ATST AT .

19



e ZAIgal, OIUX, heal ATl JICIITol SUCTe BIOATHS IMATel Tched CATAINT
giferch Fgcaren S Je .
o MBI HAWGA JEfch JMATTT ATSTTATET QTFIART FESTol W SESTRITST
ToArhgoTEl TATT B TH IR gMohdar TATT IS JMOT Fai-AT ©IG[el Soff
T HIOATT AT Tchedral BIasa s .
IAJTd  deARE ST SucTedal TGN U ol  1RT1.R].TT. T oIoRenTeier 3R
WIS forady aara AISATST JMOT IMRTAS Tdhedrdal ReTTST HhIoATT S0 IMe .

%) Saa@al Ufaar
THAr ¢ ScATGoT TfHAT

Sugar Factory

[ Weighment e S R e R e i
(100%0) J i Co-generation Plant To Factory
¥ : :
~Bagasse - Steam - Power,
[Cane Milling/ Crushing { Boiler |_’| Turbines '
(30%) H
i ¢—)Ash —> Used as manure i
v < oue
[ Clarificati 1 . Pressmud Sale Grid
“larification J (4%0) —> Sale

"ij-'f{"l'l_._:'. """""""""""""""""""""""""""" T =

[ Juice Sulphitation ] Bricld Cenen li

L}
L}
1}
)
1
i
! Conc. Ash —> \
! o sl Industry
3 ' Spentwash
- — ! Condensate
[ Syrup Boiling ] ' for Recycle
1
)
L}
l MOl‘.ISIS(‘,S 4%) Spentwash

[ Centrifugation

! .

[ Sugar (12%)

Fermentation I—>l Distillation |—>| Alcohol I

%) gAfoRUIoNeIS: gRemre

TIfaxoNaT e &1 oielfaem UddIaxrer gifagra fiaean fowa gmg anfor smxdarer oo
Glelach &0l JMUOT AdATell STeE@Eel gAiaxor, grefore are o gef—oaradrean
oot e=ITal JTdel JATecATAl J1asl e .

oSl qeAhS  de ISaT RI.gl.fa. o uwd uAfamola  wraeeras  JArstordr
gieeTgSTaoT ol Tdrd Sde 3Ma JMoT < fafder Uel @relreraaor gnad.

e TOIATAT Oy, JsaoArE fofdfdr o w=mdr afean
31) arodAT=T aTaT

TR0 JMRAT6T Tdhedlell TqoT %3¢ Hadiealfssl sad Tl amerer. A’ vl
uol . ufdfesr sddy arof @won Gifedel Tdel OIdd, &k ®el . Ufdfeel &
TSN Tahedreal 1. UN. Y. LI Ufwen chelel TIOT Tdel S&dl. ATGIAX TRHOT ©0
% Trofr & gotaraxy dherel TroN Sravel.

AW DI\ O AGATS TchediATST AST THOT 44Tl M. Ufdfest xdad aron
TMeTd. ATAhI Y4 Hal M. Ufdf@al Fao TroN HEON sifedel Tdel STRel, ¥<40 ol
. afdfest saod SAadiel d3olale Tdel SRel. M0 "ol . ufdfesr dae ol

20



ST RRTasTar gretal A s Jear UdIfrd Udhedraiedl @IoT-aAT oAl  araIioredy

AfTax auLieT WTITTTATOT -

qaar .Y ST ThedTAdeT oAl ATaFIoNSr IfaasT

quRier @MeNeITaATor -
aqairer oA 31T (Tatdey /fEa) RS afdserm
oifdoa o | frem oifdoa Eomer
TIAr *20 ¢ gaanad  exefdr  AfSaroT
*0 AT Uchedraigd  afean
el SIS,
girehfaten
haHSRTS *ou e 3 edrR- | TN ThedTded THOT
BRICILTS 2500 It yAecder & MEE e
D FASATRT- 30 | BiTaS Dol SRS MO
. wrateiee Riedrar
tWew SfoaroereT WrIey  wed
Tl SIS el.
W3S - RO | FAF  AsTAOT - W
R oMal -ex | eal, @icleT el 3134,
@%‘?T cax %00 %00 (’gox+“xgx) R0 ey gl 3136, MEE
AfceToratdie (*goy.}.*gu\o.*#gxs‘) Elo%?l’%?:, og O dif&ier
arIe el TSl #2¢0 #2¢o ® 8 gnatoel  goedret
¥.oa. e fag fag 3 CPU < uraaer Sigel.
ofg arart #0 #0 20
g1 Tdrerater iy y 0
Frenfaten ggoT ¥ e (Frarettere) o V<At -
(a+b+c+d) (Feare+* 0+ en) (e0 goratas) 3R0
(e gerafas) v
FNSUON-203%
Tgor ¥R %3¢ (Rreae+toe)
(frerr o+ ey)

2ra ¢ # ggor Troh o @ION aTéidAger arager TTsen* JMdeel foraomy dwodaie T, # gmatder
.G g AAgar Tfemen dherer arol

qaodr . & ATHY DITHTST AT Thediid! Aol araay

@. qarirer TIoAET STFol FTsaro afdmerm
. | E=erar gdaifod eIelar  Aisaron
# 0 TGATAT Tchedrd Tfeam el
SR .

. | Srenform
a. | dravat #2100 W o AET
b. | wrorer *2% <0 Y EaCELCOI N IE DUy
c. | @fIe® AT *¥¢0 R% -Wmﬁm ¢
d. | 3.7, gomarer *Qs, 0 ST e S
e. | oa o difgfer *20 R%
f. | grer ordifier *y 0

*¥es0 &’

Shenféran e (200% goratux)
3. | Blags *350
THEOT | sox(*arut ¥o+ ) 148

21




®. | quzirer oA SIS Ritsaroh Tfdsen

groarar aray (200 | 0N, /H.ToT ST
. fA.ea )

FATSAToA=—T aAraT (00
. [H.TaT H3)

- % °N. /.ol SHal

2a ¢ ¥ ggor aot 3 HION STdAgel aIaFe SSe,* afage formomy @wodae T, $
ifsaol gfser Umeardqer Ufder derer ol of TelfRieTald! araxer oisd, Q X1 diew
BIaffazar.

u. Jrsaoht ufda

. HFILAr SO

27.2].7T. Uhearadial MW@ hIIWTal, JISATST MOT JMATSN FgaT TQHOT ¢ Hal Aeq
afa feal sad gIefdl ASTON qay B3cl. (MW HRWIGT d ISAST Tchedidal 0
ual . UfdfEsT a] TR0 Udhedlagsl ¢ Uol ey Uld (ol Zddh axofdl ansaron
qAR BISA.) AR BON-AT THOT BIAN IMMSTOATGR TN JirsaroN  afdan
Ggraed (STP) e ufsen ool STRdl.

3. gharforen Firsarof

gandd  FTI0ell  Udhedidesl *Jeargr, adced, TH.R.X.ANS dH3aaie d
A3 ASATON TIX BIRST. 500 "al. . Ufdfear (¢ fov.for/fon. a1 geararea) saom
qary Blonmy [ RSdRT & MEE g3 hialelee el o&el JMOT oixleiee
Acdrer o "el. 4. Ufdfea (1.« . f7/f. {7 geoee) sfoateagrial wiaex
ALY TNwel Sacl. RASNST vy =al. i Ufdfeel , TH.R.R. AT dH3oTS <0
ual. AfEer, Fax samoN ek wel. W Ufdfest & ATl Tdhedredl h3oTiS
dffer2ier gfote (fA1.41.3y) &I TldlIa capel el Jolaidxy el oixel.
1. a1 g Udhed grapdl R AT gr@aen Js.

AW HIIAGATGeT foraonay THOT JNSTAON ’3 Tal. A Ufdfear afsaroh afeman
dHeld UlEIAd dhxpel Al Jotamax well. Tfsar dherel ol @merad! amaxer
St. R.21.GN. gded gl 3 I T e

grpdr R IO AT TAod . Gr.g. Ter are

Condensate & Return Activated Sludge
Other Effluents fresssssesesssrswsssnnnnusy 1
1726 CMD React Tube Settler | :
caction 4X4X3M !
l Equalizati Tank ( ) v. i
qualization UASBR N d
—>
Tank —)D—) 18@X6M  |—> PTS MEBRICaciol > |
> 18 X16X3M Pump Ht. 25X18x4.5M :
1
1 Buffer 'I :
v Tank v 1
Sludge To (3 X3 X 3 M) Sludge to '
sDB sDB :
1
© 1
o o H
iz Treated ump :
) Effluent Tank [€— €« TS (—-D(—D(—- 1
. 1
15X15%X4 M Flocoulator  Flash i
ACF PSF n Tube Settler Mixer 1
20CuM/ 20cum/ Intermediate Tank AX4X3M) |
Hr Hr (8 X8 X3 M) :
Pump Sludge |
1
U
Sludge to Disposal €— P, S I_ua_gi__________________!
RO
O Plant Sludge Dewatering
l Unit/ SDB
l Filtrate to
Equalization Tank No Para, Inlet Outlet
Permeate for Reuse 1 pH 5.6 7-8
Note: 2 | cop 3500-4000 <100
PSF: Pressure Sand Filter
ACF : Activated carbon Filter 3 [BOD 2000-2500 <50
SST: Secondary Settling Tank 4 | TDS 2000-3000 <100

SDB: Sludge Drying Beds

22



ITHAr 3 MW WFWGAArS Taadd .21 . Tar o

692 M? / Day
Pri.
ion e Collection Tank A
N S | Tank —99 —_ Clarifier = >
(7X5X3.5M)
(15X12X3M) pump (66 X3.5M) pump
Screen Chamber Cum Flash Mixer .
0 & G Tank (3X3X2.5M) i sludge
(3X2.5X2M) v
To SDB
Sec. Clarifier : Anaerobic
o] = e e
(7X5.5X2.6M) (138 X6M)
Pump <"”2\
Vo] RAS |
Treated Water Tank Excess Sludg
rei:x].:xearMan —e—hlrrigation “
Pump N Y
SDB-I SDB-I
(4x4x1.2M) (4x4x1.2M)
No Parameters Unit Inlet Outlet
1. | pH 5-6 7-8 PSF | Pressure Sand Filter
2. | cop mg/lit | 2000-2500 <250 ACF | Activated Carbon filter
3| 8OD mg/iit | 1000-1500 <100 RAS | Return Activated Sludge
4. | DS mg/lit | 1800- 2100 <2100 -
5 [ss mag/lit 250-300 <100 SDB_| Sludge Drying Beds
Frdar ¥ Ao g S A, Telr are
Inlet
28 M3/Day
Bar Screen 0&G Equalization | Pump Sedslemeanr;i:;:n & Anaerobic Contact
——>| Chamber > Chamber > Tank —e—) Cﬁamber Media Chamber
3m3 3Mm3 23 M3 9.142 M3
M) E1%) 23w R (0142WP)
A
1
I
1 Recirculation
1 .
. Line
1
Treated Water Tank Disinfection Sedimentation ) Moving Bed
To Reuse €— (14 MP) Chamber < Chamber <€ Chamber
(0.240 M?) (4.336 M) (8.750 M?)
No. | Parameter | Unit Inlet Outlet
1 |pH - 6.0-8.5 6.0-8.5
2 |COD mg/lit | 400-500 <50
3 |BOD mg/lit 250-300 <20
4 | TSS mg/lit 150- 250 <30
5 |0&G mg/lit 20-30 <10

23



®. aIY Scaiolol

21.21. 1. rae@readrer fofae afaiandr areromar o (face) & 00 2o ofd ara
groTcren Total JNEMAA O Wi Tof Ufd arl gedaeal foxTola’lal ®iIey dAgel e oy
. I WigeIel %.CA.UI. B TQUOT fordliah 3USI0T @Rdel ONY FNE. TFNOT
foTIF0T HIoATATST 200 o Tfd aral &adar ®efal Jnanad dfaerqen ¥ dr. 3darEr
T o4 ol Ui aqry &TATA SfoaTelaglal Ui ¢ . 3l a0l ofaell Sonx
M. oA wiIerx] ST ZeT IB0[E il [ad e difrT O gefl araxen Sxel.

BOT UgNOT O T iU sda ondiar ATaidal J@reliel aoedid ool 3e.

daordT . digey o Reot=r auagfer

@. aagirer gIdioda derey
LICSERK oI R &.9r. 3 R No.
¢ | FraAaT (ea/am) 200 wy 2000 (@5.4Y.T)
R | Rgetran g IR o3TaT / hrooall + Ta.Tal. .
Rl argr
3 %00 ¥53/eey+¥3R ¢4 LPH
¥ | Rgel Si@ar (ealfea)
wieroTradT araxerer AT | IR AT 3 M. ] A
Y | gmary (alrer/araaT) atrer atret
& | 34, A (T o) R} AT A o Tarfar
o | O™ [/ gnory A, AET il 3.3
20 | fororofrenm  graterer  forimom F.07. 00 L. o0
SUHIOT
3. ol UguoT

2.

eaon foraifor maomy 3T

TAMOd  Umediaed WA oad Mool foTafor  ®HIonx  3Ad  I/I0ONT  ollsid.
.M. A & edoll UFUOMT T 33Fd 3w 2Tchdl TOT @Hel I1.SN. /e Therd
oiEdrer oigaasT WiFd Frafdien wrdad FaEre. . off. RAS FRI0T-AT frsmemndrer
eaodl Urasst «x 31 ¥ (U) wdo JUENd gms. A1 fasmena SixeRy eden foreFor
ATeTol T foh AAeioaia TAfoATd Idrel. aara

AITAR, ThdiocQTaT AT O F3ETeeTel ATTaT & Fdx AISAT TaAoNd gnarst foraf
O oy A Al AT e0adr Traedy vo d <o E & (T) IRl uda
I

dca, oiuatal, die ai&al, cuigal, g Iaaqd ScJiel.

. foremor 3uar

egoll fordgomamdT gmerailerglal, JJAAXLTST  JMOT  FoaJelQTal dF  OIaIen  Slidrel.
TIFATAT, §. AFPATA dIFeNon Gr. . ¥ (PPE) gaooard Jdrer. ar@ edomdr
TTAST T HIOATMST EI. O, AS AT Hholldl ALY dTad hIodTd JSal.

{. YD AUl haql

gxaiod  foraardiegor  forafor grom=ar  gram YOxededl  he-JidAed el ardran
RTATART SIS

24




qordl oh. ¢ ©Tdeh OF/drar ohadl aagier

qf¥aor
PTH AT | THE-ATAT T 3.z /R Rregare uad
;MW BRI T | 4.2 JoIs Sser 0.4 diIey AL weral AaId
AedIST Tdhed OIS

garod MaAdell Thedidgel hIoTeITal Tamadl Bldch Hhaal olelioT SO Gla! .

™. Yol IAS@/rEal oadl

Taroa Udedidgal foraloT BIOT=IT Hal OIATEAT hal-ATAET FWTelel Omdian  TATORT
T
dardl oh.R Hol aqadredl ahd-<2rdr aa2frer

®. Hea-Jrar Uy aza:”h/a”:@' faeaare Tad

. Irae aerol R0

.| ALAN.F. JTIoT ¥%. ¢ oIy AET TNl NSl

3. F.21.8. vaa 0.9

¥. | dfIeada I - "oral 200 WA FE0LT aTael Sh&el

K. | ETITIar @ - Do d S <40 dre 92y faffdrardr amdr
arer feeh ondear.

Y. aRE 3Usd

TANAd Udhedidotd dArelfial SIdasol dard gideid Urddelaeal JMOT geileid ol .
OTATEAT SUZ AT AT FAdTel. RASATLT ¥ offeThdal SfoaiaxeTaraid! amott MEE aed
Hicaig 2Tl JMST oTeT TNRel. PSS IVSATLT ATSAO[H T FloaTalqQTal ATATRIST BIOTAT
aTTET 3USA Hel BIIC.

9. foraar o s aretar

NEATEAT Uchearsidela Fs@g Uguor forimor sz®w (MPCB) fdhaor deatar *iagammd
ATSUON Tfder o fieaare, ade oxpdreal 5aal d Yol $haal sldaieol d  Jeadlc
dIET OIg Sealolal F. JERG HGS Q0T FNoledn T dEeIAT  d  Torrdr
HICHIRTAOT TTeTaT el Oiid. I DIITZdT Taidd frdRIehaor Uchedidoid TTes el
ST&el.

A. TATAFOT oAAREATdS TOrsimaT

1ot greTal fafdesaed Tafaxor oIdendst foser arfaa ang. 21 fosmendrar a1d
AT ITafRMera o1 ieda Fder Ao a IGHT IITeieT BT, ALARAT T
Tadanod TATaR0T oITRATTST fATSTHAS TG WIATSTTATOT —

qaardT h.20 TATAI0T oAaxedal fasimer

3. . oo T ol
9 Y. drea arcrer AETTD TG FNOT CIaRITAN T AT
SR U’élf'a'a'OT Acellol]
2| B3 g ooy ST 51 T, B
3 9. Tgagrsl A, U gafagor gifzrar (Jfoe 2)

25




¥ . quIT BHIDA gafaor gifererar ( ?)
N oY, deoid B 2.21.A . Foramol (Ffore ?)
o, foTdqenx dreter e Ffgmr (Jore )

ganfod Udhediddiel TATAROT TSHI/NST O Iedl STHATCIATST  SMSToTN-am @i
aagTrer relel TaToT:-

qorar . STEATIINSIZT warar aagirer

Ty (FJ|. IAS) AL
w. aairer gisoetr | oy WIS
SlaaTh o gl
t. |®or uguor fordmomamdt R @iIeden  ¥.31.Ur ©2%0.0 00 .0
(FEdisT gaveardrel ¢ dfgely O IMAdell Tahedrdrel
¢ OIAR RAST TSTONRT W O ¥ dAr. MO <2
. 3ar=ar faaoan
. | 3IfsaoN ufder uded, @rAidde’eral Taiie, MEE, ?5330.0 2500.0
e a1 ISAST ST, ddixe IS, dadRS
EfFagde, Wcargr sdamot .
3. | e0ell UgWOT forIsomaid! aretonar 2@ 40.0 20.0
¥. | Uooalaadca dlfolcaiol O doloidc %0.0 20.0
Y. | CAORTATONAS MRS O JYI&adr. 200.0 .0
t. | Bxd UST OIARIAST O JoT diex s orid! 200.0 .0
CITSTOTAT et
TROT 3%90.0 3340.0
<) AoTarey sdf¥cer imedan
qaordT R Joldieq BRSS! Bdeer &
m. augirer & (oef.d
? Dheia £, 9%
3 &ad gzt 20,422
3 AT &F R¢,3¢R
Y a&oTdD ¥2,3%3
X Eg@r%’i %<, 90
TR AR ATSH AT - wez .
qaraT {3 Jotdicy BHfASIRST Bderl 8y
. qugirer & RTITRTAN TABIhH eRZer AL
(oref. Y e ITe ) oS foromy arofr
TS (et <.
3. | dhera sdfxcar
9 Hhela %¥0,20% 0.9¢ 0.¢ RY,0%% . %%
°. | @BA BAfXEST
9 asada a=1 £, 9% 0.9¢ 0.3 9%,08< . K0
2 FcIT@Ieel ] 20,431 0.1¢ 0.4 ¥,230. %Y
3 argoTdo ¥,3%3 0.9¢ 0.4 95,20% . 2R
¥ | gored R¢,3¢R 0. 0.3 §R¥R.R%
TRoT ¥3,%0%. ¢0
THOT (37 + ™) £¢,0%%. 0% Hal

26




CilP

c¢.ovorar for.

) BfYa TzT ASar

daar . ¥ SthaTal Alsdar